
Parts List

QTYTITLEPART NUMBERITEM

121 Shank Centre Frame - WA

23 Shank Centre Frame - WA

29 Shanks Centre Frame - WA

596-3001

597-3001

598-3001

1

121 Shank RH Wing - WA

23 Shank RH Wing - WA

29 Shank RH Wing - WA

596-3002

597-3002

598-3002

2

121 Shank LH Wing - WA

23 Shank LH Wing - WA

29 Shank LH Wing - WA

596-3003

597-3003

598-3003

3

4Wheel Arm - WA595-30014

4Wheel Arm Carrier595-30035

4TYRE 14.00-24 TITAN LOADER G2 12PLY & RIM 

24-10.00 ASSY 650.830.010

139-31206

4Axle590-40367

2Tow Tongue - WA096-30348

2LH A-Frame - WA597-30049

2RH A-Frame - WA597-300510

210LT ACCUMULATOR ASSEMBLY154-151011

1HYD MANIFOLD ASSEMBLY154-151112

1Levelling Tube - WA597-300613

1AD 310 Jack Stand660-301514

1RH LEVELING SCREW (040-4006)111-000215

1LH LEVELING SCREW (040-4005)111-000316

2B7417 DRAWBAR PIN140-410017

5DRAW BAR PIN B410140-409418

1PIN TOP CYLINDER B81140-000419

9LYNCH PIN B6 3/8 x 1 3/4 Lynch Pin140-003920

2HYDRAULIC HOSE STAND ASSEMBLY040-400321

2Bolt 3/8 X 3/4" UNC133-006922

4Pivot Pin590-405423

4Wheel Arm Pivot Pin595-402524

4Wheel Arm Top Cylinder Pin595-402425

8TRANSPORT STAND FOR AP 70578-201226

8TOP PIN CAT 1 B74140-000227

8Pivot Bush590-400628

REFHYDRAULIC SHANK005-100929

4Wheel Cylinder Lug - WA595-300230

4ROLL PIN DIA 8 X 60140-005131

4M16 x 180 BOLT133-411332

4M16 STEEL NUT134-400233

4M16 SPRING WASHER135-303634

4FLAT WASHER 16mm135-303735

8NUT HEX CL.8 ZINC M30134-409936

8M12 Hex Nut134-401737

4M12 MILD STEEL WASHER135-301238

4M12 SPRING WASHER135-303839

24BOLT 1" x 4"UNC133-406040

30DIA 24 FLAT WASHER135-106041

301" SPRING WASHER135-104042

30Nut 1" UNC134-107043

6BOLT 1" X 6" UNC133-207944

8BOLT M12 X 120 ZINC133-411645

1HYD TR PHASING CYLINDER 4.75 X 12 00X9853153-305046

1HYD TR PHASING CYLINDER 5.00 X 12 00X9854153-305147

1HYD TR PHASING CYLINDER 5.50 X 12 00X9856153-305248

1HYD TR PHASING CYLINDER 6.00 X 12 00X9857153-305349

10HYD CLAMP STACK 4x3/4" 2x5/8"154-500550

6HYD CLAMP STACK 2x3/4"154-500151

2AP 90 WING LIFT CYLINDER 5" X 36"153-430052

16HYD CLAMP STACK 2x30mm154-500653

6HYD CLAMP STACK 2x3/4"154-500354

12HYD CLAMP STACK 1x3/4" + 1x30mm154-500755

2B410 DRAW BAR PIN140-403756

2B6412 DRAW BAR PIN140-403357

2HEAVY DUTY PIN - B2597140-000658

2Lynch Pin B2700140-004159

4AP 90 CYLINDER RAM STOP CLAMP598-300560

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

TITLE:

PROJECT:

DATE:

PART NUMBER:

AP 90 Spare Parts Book
AGROWPLOW

28/07/2015

AP 90 Spare Parts Book
(21S-23S-29S Models)

AP 90 - 21S/23S/29 Shanks
1 /6 

Page Number:

VIEW C

VIEW B

VIEW A

2 46 52 48 1

49 52

3

47

26

5

4

6

7

91314

10

8

21

11

12

11

55

PAINT - AGROWPLOW BLUE SPRAY
CAN - 600-4015
SHANK POINT TOOL - 002-4051
 
SHANK OPTIONS:
150 X 150 RIGID SHANK
150 X 150 RIGID SHANK WITH COULTER
150 X 150 HYDRALIC SHANK
150 X 150 HYDRALIC SHANK WITH COULTER
HYDRAULIC SHANKS REQUIRE THE FOLLOWING
154-1510 10L ACCUMULATOR
154-1511 MANIFOLD ASSEMBLY
 
SEE SHANK BOOK FOR MORE DETAILS
ON SHANK OPTIONS
 
STAND COMPONENTS
578-2012 STAND
140-0002 BARE-CO TOP PIN B74 CAT1
140-0039 LYNCH PIN B6
 
29 HYDRAULIC SHANK TRAILING 
SHOWN

60



VIEW A

VIEW B

Parts List

QTYTITLEPART NUMBERITEM

121 Shank Centre Frame - WA

23 Shank Centre Frame - WA

29 Shanks Centre Frame - WA

596-3001

597-3001

598-3001

1

121 Shank RH Wing - WA

23 Shank RH Wing - WA

29 Shank RH Wing - WA

596-3002

597-3002

598-3002

2

121 Shank LH Wing - WA

23 Shank LH Wing - WA

29 Shank LH Wing - WA

596-3003

597-3003

598-3003

3

4Wheel Arm - WA595-30014

4Wheel Arm Carrier595-30035

4TYRE 14.00-24 TITAN LOADER G2 12PLY & RIM 24-10.00 

ASSY 650.830.010

139-31206

4Axle590-40367

2Tow Tongue - WA096-30348

2LH A-Frame - WA597-30049

2RH A-Frame - WA597-300510

210LT ACCUMULATOR ASSEMBLY154-151011

1HYD MANIFOLD ASSEMBLY154-151112

1Levelling Tube - WA597-300613

1AD 310 Jack Stand660-301514

1RH LEVELING SCREW (040-4006)111-000215

1LH LEVELING SCREW (040-4005)111-000316

2B7417 DRAWBAR PIN140-410017

5DRAW BAR PIN B410140-409418

1PIN TOP CYLINDER B81140-000419

9LYNCH PIN B6 3/8 x 1 3/4 Lynch Pin140-003920

2HYDRAULIC HOSE STAND ASSEMBLY040-400321

2Bolt 3/8 X 3/4" UNC133-006922

4Pivot Pin590-405423

4Wheel Arm Pivot Pin595-402524

4Wheel Arm Top Cylinder Pin595-402425

8TRANSPORT STAND FOR AP 70578-201226

8TOP PIN CAT 1 B74140-000227

8Pivot Bush590-400628

REFHYDRAULIC SHANK005-100929

4Wheel Cylinder Lug - WA595-300230

4ROLL PIN DIA 8 X 60140-005131

4M16 x 180 BOLT133-411332

4M16 STEEL NUT134-400233

4M16 SPRING WASHER135-303634

4FLAT WASHER 16mm135-303735

8NUT HEX CL.8 ZINC M30134-409936

8M12 Hex Nut134-401737

4M12 MILD STEEL WASHER135-301238

4M12 SPRING WASHER135-303839

24BOLT 1" x 4"UNC133-406040

30DIA 24 FLAT WASHER135-106041

301" SPRING WASHER135-104042

30Nut 1" UNC134-107043

6BOLT 1" X 6" UNC133-207944

8BOLT M12 X 120 ZINC133-411645

1HYD TR PHASING CYLINDER 4.75 X 12 00X9853153-305046

1HYD TR PHASING CYLINDER 5.00 X 12 00X9854153-305147

1HYD TR PHASING CYLINDER 5.50 X 12 00X9856153-305248

1HYD TR PHASING CYLINDER 6.00 X 12 00X9857153-305349

10HYD CLAMP STACK 4x3/4" 2x5/8"154-500550

6HYD CLAMP STACK 2x3/4"154-500151

2AP 90 WING LIFT CYLINDER 5" X 36"153-430052

16HYD CLAMP STACK 2x30mm154-500653

6HYD CLAMP STACK 2x3/4"154-500354

12HYD CLAMP STACK 1x3/4" + 1x30mm154-500755

2B410 DRAW BAR PIN140-403756

2B6412 DRAW BAR PIN140-403357

2HEAVY DUTY PIN - B2597140-000658

2Lynch Pin B2700140-004159

4AP 90 CYLINDER RAM STOP CLAMP598-300560

B

C

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

TITLE:

PROJECT:

DATE:

PART NUMBER:

AP 90 Spare Parts Book
AGROWPLOW

28/07/2015

AP 90 Spare Parts Book
(21S-23S-29S Models)

AP 90 - 21S/23S/29 Shanks
2 /6 

Page Number:

27

20

50

25

45

37

24

5

4

6

73

52

9 531421 13

8

43

44

19

15

54

21

10

59 58



VIEW C
Parts List

QTYTITLEPART NUMBERITEM

121 Shank Centre Frame - WA

23 Shank Centre Frame - WA

29 Shanks Centre Frame - WA

596-3001

597-3001

598-3001

1

121 Shank RH Wing - WA

23 Shank RH Wing - WA

29 Shank RH Wing - WA

596-3002

597-3002

598-3002

2

121 Shank LH Wing - WA

23 Shank LH Wing - WA

29 Shank LH Wing - WA

596-3003

597-3003

598-3003

3

4Wheel Arm - WA595-30014

4Wheel Arm Carrier595-30035

4TYRE 14.00-24 TITAN LOADER G2 12PLY & RIM 24-10.00 ASSY 650.830.010139-31206

4Axle590-40367

2Tow Tongue - WA096-30348

2LH A-Frame - WA597-30049

2RH A-Frame - WA597-300510

210LT ACCUMULATOR ASSEMBLY154-151011

1HYD MANIFOLD ASSEMBLY154-151112

1Levelling Tube - WA597-300613

1AD 310 Jack Stand660-301514

1RH LEVELING SCREW (040-4006)111-000215

1LH LEVELING SCREW (040-4005)111-000316

2B7417 DRAWBAR PIN140-410017

5DRAW BAR PIN B410140-409418

1PIN TOP CYLINDER B81140-000419

9LYNCH PIN B6 3/8 x 1 3/4 Lynch Pin140-003920

2HYDRAULIC HOSE STAND ASSEMBLY040-400321

2Bolt 3/8 X 3/4" UNC133-006922

4Pivot Pin590-405423

4Wheel Arm Pivot Pin595-402524

4Wheel Arm Top Cylinder Pin595-402425

8TRANSPORT STAND FOR AP 70578-201226

8TOP PIN CAT 1 B74140-000227

8Pivot Bush590-400628

REFHYDRAULIC SHANK005-100929

4Wheel Cylinder Lug - WA595-300230

4ROLL PIN DIA 8 X 60140-005131

4M16 x 180 BOLT133-411332

4M16 STEEL NUT134-400233

4M16 SPRING WASHER135-303634

4FLAT WASHER 16mm135-303735

8NUT HEX CL.8 ZINC M30134-409936

8M12 Hex Nut134-401737

4M12 MILD STEEL WASHER135-301238

4M12 SPRING WASHER135-303839

24BOLT 1" x 4"UNC133-406040

30DIA 24 FLAT WASHER135-106041

301" SPRING WASHER135-104042

30Nut 1" UNC134-107043

6BOLT 1" X 6" UNC133-207944

8BOLT M12 X 120 ZINC133-411645

1HYD TR PHASING CYLINDER 4.75 X 12 00X9853153-305046

1HYD TR PHASING CYLINDER 5.00 X 12 00X9854153-305147

1HYD TR PHASING CYLINDER 5.50 X 12 00X9856153-305248

1HYD TR PHASING CYLINDER 6.00 X 12 00X9857153-305349

10HYD CLAMP STACK 4x3/4" 2x5/8"154-500550

6HYD CLAMP STACK 2x3/4"154-500151

2AP 90 WING LIFT CYLINDER 5" X 36"153-430052

16HYD CLAMP STACK 2x30mm154-500653

6HYD CLAMP STACK 2x3/4"154-500354

12HYD CLAMP STACK 1x3/4" + 1x30mm154-500755

2B410 DRAW BAR PIN140-403756

2B6412 DRAW BAR PIN140-403357

2HEAVY DUTY PIN - B2597140-000658

2Lynch Pin B2700140-004159

4AP 90 CYLINDER RAM STOP CLAMP598-300560

F

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

TITLE:

PROJECT:

DATE:

PART NUMBER:

AP 90 Spare Parts Book
AGROWPLOW

28/07/2015

AP 90 Spare Parts Book
(21S-23S-29S Models)

AP 90 - 21S/23S/29 Shanks
3 /6 

Page Number:

56

18

45

37

23

49

4

24

5

57 5518
45

3723 1753

26

29

53

51 1

28



Parts List

QTYTITLEPART NUMBERITEM

1Wheel Arm - WA595-30011

1Wheel Arm Carrier595-30032

1TYRE 14.00-24 TITAN LOADER G2 12PLY & RIM 

24-10.00 ASSY 650.830.010

139-31203

1Axle590-40364

1Wheel Arm Pivot Pin595-40255

1Wheel Arm Top Cylinder Pin595-40246

1Wheel Cylinder Lug - WA595-30027

1ROLL PIN DIA 8 X 60140-00518

1M16 x 180 BOLT133-41139

1M16 STEEL NUT134-400210

1M16 SPRING WASHER135-303611

2NUT HEX CL.8 ZINC M30134-409912

1M12 Hex Nut134-401713

1M12 SPRING WASHER135-303814

1BOLT M12 X 120 ZINC133-411615

1HYD TR PHASING CYLINDER 6.00 X 12 00X9857153-305316

2AP 90 CYLINDER RAM STOP CLAMP598-300517

2Pivot Bush590-400618

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

TITLE:

PROJECT:

DATE:

PART NUMBER:

AP 90 Spare Parts Book
AGROWPLOW

28/07/2015

AP 90 Spare Parts Book
(21S-23S-29S Models)

AP 90 - 21S/23S/29 Shanks
4 /6 

Page Number:

16

5

17

10 11 1 9 4 3127

18

6

2

8

15

NOTE:
ITEM 16 WILL CHANGE SIZE DEPENDING
ON THE LOCATION OF WHEEL ASSEMBLY.

WHEEL AEEMBLY



Parts List

QTYTITLEPART NUMBERITEM

1HYD MANIFOLD MOUNT580-40411

1HYD MANIFOLD580-40422

1VALVE BKHG 1/2-1125154-40713

1PRESSURE GUAGE SPG 100-250-01-S-B08154-00224

2U-BOLT 150 X 150 X M20130-40085

4FLAT WASHER 3/4"135-10106

4NUT M20134-10457

4M20 SPRING WASHER135-10158

4PLUG S73-08154- 424410

1ADAPTOR FT299/24B154-430811

1ADAPTOR S46-0808154-423112

4BOLT M10 X 75133-405113

4FLAT WASHER M10134-005714

4NUT M10134-005515

4SPRING WASHER M10134-005616

7HYD FITTING, ADAPTOR S74-0812154-4072-117

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

TITLE:

PROJECT:

DATE:

PART NUMBER:

AP 90 Spare Parts Book
AGROWPLOW

28/07/2015

AP 90 Spare Parts Book
(21S-23S-29S Models)

AP 90 - 21S/23S/29 Shanks
5 /6 

Page Number:

13

15

14

16

11

2

4

17

10

3

1

8

6

7

12

5

10

1

17

17

17

5

HYD MANIFOLD ASSEMBLY
154-1511



Parts List

QTYTITLEPART NUMBERITEM

110 Litre Accumulator Plate066-40031

2U-BOLT 150 X 150 X M20130-40082

4Bolt - 1/2 UNC x 1 3/4"133-10553

41/2" SPRING WASHER135-00504

41/2" NUT134-00705

4NUT M20134-10456

4FLAT WASHER 3/4"135-10107

4M20 SPRING WASHER135-10158

1CLAMP AMP228154-40889

1HYD ADAPTOR S74-1212154-407410

110L ACCUMULATOR STBA-10-10-NBR-P5-BB1154-409011

1SUPPORT BRACKET CUSHION BBR170154-408712

1ADAPTOR BIS 1263 3426010708154-408613

41/2" FLAT WASHER134-006014

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

9

9

10

10

11

11

12

12

A A

B B

C C

D D

E E

F F

G G

H H

TITLE:

PROJECT:

DATE:

PART NUMBER:

AP 90 Spare Parts Book
AGROWPLOW

28/07/2015

AP 90 Spare Parts Book
(21S-23S-29S Models)

AP 90 - 21S/23S/29 Shanks
6 /6 

Page Number:

14 5

3

9

11

12

13

4

1

6

8

7

10

2

10LT ACCUMULATOR ASSEMBLY
154-1510


